3570

120A H— (F7)

COVER ( Dumping

)

RH| #HEES BB FR Es% % <~ |E W A5 B =
2
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 1201 000 |V L—)L HANDRAIL 1 ~NO0.7300315
1 | 3570 1201 001 |AUFL—)L HANDRAIL 1 D |NO.7300316~N0.7300603
1 | 3570 1201 002 |A\UFL—)b HANDRAIL 1 D |NO.7300604~
2 | 3570 1214 000 [hn'— COVER 1 ~NO.7300105
2 | 3570 1214 001 [hn'— COVER 1 C |N0.7300106~
3 | 3570 1215 000 [hn'— COVER 1 ~NO.7300315
3 | 3570 1215 001 [hn'— COVER 1 D |NO.7300316~
4 | 3570 1221 000 |hn'— COVER 1
5 | 3570 1222 000 |[hn'— COVER 1
6 | 3655 1838 000 [H'AR7"5 SPRING,GAS 1 D |NO.7300316~
7 | 3570 1259 000 |7°L—F PLATE 1 D |NO.7300316~N0.7300603
7 | 3570 1259 001 |7°L—F PLATE 1 D |NO.7300604~
8 | 3570 1236 000 [ 4L PANEL 1 ~NO0.7300493
8 | 3570 1236 001 [ 4L PANEL 1 D |NO.7300494~
9 | 3570 1237 000 [7'L—F PLATE 1 ~N0.7300389
9 | 3570 1237 001 [7'L—F PLATE 1 D |NO.7300390~
10 | 3570 1241 000 [7'L—F PLATE 1
11 | 3570 1242 000 [7'5yb BRACKET 1
12 | 3570 1245 000 | 7'5yb BRACKET 1
13 | 3570 1246 000 [17°M/—5— INSULATOR 2
14 | 3570 1248 000 [{1vV1L—4 INSULATOR 2
15 | 3606 4024 000 |+ AT L RUBBER 2 [B-7 ~NO.7300493
15 | 3668 1335 000 [ ILMT LY%) BOLT 2 D |NO.7300494~
16 | 3570 1255 000 |5vF LATCH 1
17 | K710 0110 020 |Fik'JLk BOLT 8 [M10x20(7T)
SC75 —11— 12/07/26




3570

120A

HR—= (FT)

COVER ( Dumping

)

RH| #M@EES GILEE=E 0 E%| & < |E @ R 5 w %
23
k3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO.| REMARKS
18 | K710 0108 012 [Fik'Jbb BOLT 31 |[M8x12(7T)
19 | K710 0108 020 [Fik'Jbb BOLT 8 [M8x20(7T)
20 | K700 0106 016 |Fi vt BOLT 4 |M6X16(7T)
21 | F301 0108 000 |Ffyhk NUT 6 |M8
23 | 3570 1252 000 |7°L—F PLATE 1
24 | 3570 1257 000 |{v¥ab—4% INSULATOR 1 ~NO.7300105
24 | 3570 1257 001 |{v¥ab—% INSULATOR 1 C [NO.7300106~
25 | 3570 1261 000 |k)A TRIM 1
26 | A351 0110 002 |Utyhk NUT 2 _[M10
27 | 5310 3531 000 |Y—=NiyHR BOX 1
28 | 0350 0140 822 |PW WASHER 2 18x22%23
29 | 3570 1263 000 |Vyk MAT 1 D |NO.7300454~
30 | 3661 1457 100 |9)y7 CLIP 2 D |NO.7300454~
31 [ A301 0108 003 |Fvk NUT 2 _|M8 D |NO.7300494~
32 | 3570 1265 000 [1°L1% RUBBER 1 D |NO.7300494~
33 | 3570 1266 000 |7'L—} PLATE 1 D |NO.7300494~
90 [ 3570 1227 000 [AyM ROD 1 D |~NO.7300315
91 [ 3535 4059 000 |fILG - Holder 1 D |~NO.7300315
92 [ A300 0106 001 |Fvb NUT 2 _|M6 D |~NO.7300315
SC75 —11-2— 15/02/16




